Download Print this page

Exploded View Parts List - Kärcher HD 3.0/27 G Service Manual

Hide thumbs

Advertisement

HD 3.0/27 G, HD 3.4/35 G, HD 4.0/40 G, HD 4.0/40 Ge
ITEM PART NO.
DESCRIPTION
1
8.924-115.0
Al Base Direct Drive CW
2
8.924-394.0
Al Handle CW
3
8.924-393.0
Al Bumper CW
4
8.924-233.0
Axle, 5/8" x 21.750" Long CW (HD 3.4/35 G, HD 4.0/40 G, HD 4.0/40 Ge)
9.803-097.0
Axle, 5/8 X 20.125 Long (HD 3.0/27 G)
5
8.924-072.0
AL Spacer Tube DD Frame CW (HD 3.4/35 G, HD 4.0/40 G, HD 4.0/40 Ge)
8.924-179.0
AL Spacer Tube DD Frame (HD 3.0/27 G)
6
8.711-898.0
Wheel & Tire Assy, 4" Steel Rim, Flat Pro
7
9.802-782.0
Collar, 5/8" Bore Shaft 3010
8
9.197-003.0
3/8-16 Nylon Insert l/n zc 5um White
9
9.802-817.0
Washer, 3/8" x 1"
10
8.924-116.0
Foot AL DD Frame CW (All Models)
11
9.802-064.0
Grommet, Rubber, Nozzle Holder
12
9.802-066.0
Pad Soft Rubber
13
9.196-041.0
Hex Head Bolt 3/8-16 x 1-3/4''
14
8.924-074.0
Camaro Silver Axle Holder
15
9.802-706.0
Bolt, 1/4"-20 x 1-3/4" Carriage Zinc (HD 3.0/27 G)
9.802-706.0
Bolt, 1/4"-20 x 1-3/4" Carriage Zinc (HD 4.0/40 G, HD 4.0/40 Ge)
16
9.197-010.0
1/4-20'' Nylon Insert Lock Nut With Flange
17
9.802-317.0
Engine, Honda, GX200, 6.5 hp (HD 3.0/27 G)
8.750-680.0
Engine, Honda GX270, 9hp (HD 3.5/35 G)
8.750-580.0
Engine, Honda, GX390, 13hp ( HD 4.0/40 G)
8.750-581.0
Engine, Honda GX390, 13HP E/S (HD 4.0/40 Ge)
18
9.802-958.0
Key, 0.185 SQR X 1.75' ( HD 3.0/27 G)
9.802-959.0
Key, 0.247 SQR X 2.125" (HD 3.4/35 G, HD 4.0/40 G, HD 4.0/40 Ge)
19
8.754-756.0
Pump, Leuco LP3035G, 3.0@3500, 3400 RPM (HD 3.0/27 G)
8.754-758.0
Pump, Leuco LP3535G1, 3.0@3500, 3400 RPM (HD 3.4/35 G)
8.750-753.0
Pump, Leuco LS4040G.3, 4@4000, 3400 RPM (HD 4.0/40 G, HD 4.0/40 Ge)
20
9.802-813.0
Washer, 5/16" Split Ring Lock, Zinc (HD 3.0/27 G)
9.802-814.0
Washer, 3/8" Split Ring Lock, Zinc (HD 3.4/35 G, HD 4.0/40 G, HD 4.0/40 Ge)
21
8.718-618.0
Bolt, 5/16-18 x 3/4", hh gr 5 Cr Zinc (HD 3.0/27 G)
9.802-722.0
Bolt, 3/8 X 1-1/4", NC HH (HD 3.4/35 G, HD 4.0/40 G, HD 4.0/40 Ge)
22
9.802-713.0
Bolt, 5/16" X 1-1/2", NC HH (HD 3.0/27 G)
9.196-041.0
Hex Head Bolt 3/8-16 x 1-3/4 (HD 3.4/35 G, HD 4.0/40 G, HD 4.0/40 Ge)
23
8.718-980.0
Washer, 5/16" Flat, SAE (HD 3.0/27 G)
9.802-817.0
Washer, 3/8" x 1" (HD 3.4/35 G, HD 4.0/40 G, HD 4.0/40 Ge)
24
9.802-776.0
Nut, 5/16-18, ESNA (HD 3.0/27 G)
9.197-003.0
3/8-16 NE Nylon Insert L/N ZC 5UM White (HD 3.4/35 G, HD 4.0/40 G, HD 4.0/40 Ge)
25
8.750-247.0
Trigger Gun Model m407 (All Models)
26
8.783-039.0
Wand 30" Zinc Plated, Handle & Coupler (HD 3.0/27 G)
8.783-040.0
Wand 44" Zinc Plated, Handle & Coupler (HD 3.4/35 G, HD 4.0/40 G, HD 4.0/40 Ge)
27
9.802-166.0
Coupler, 3/8" Socket, Female, Brass
28
8.916-740.0
Hose, 3/8" x 50', 1w, TS, SOXSW
29
9.802-170.0
Coupler, 3/8" Plug, Female, Steel Zinc
30
9.802-216.0
Injector, Chem, Non Adj, 0.083
31
6.388-216.0
Hose DN 5
32
5.731-652.0
Filter with weight
33
8.924-120.0
Al Battery Support CW (HD 4.0/40 Ge)
34
8.706-652.0
Battery Box, Small (HD 4.0/40 Ge)
35
8.755-219.0
Battery, Sealed, D18S

EXPLODED VIEW PARTS LIST

9.801-760.0 • Rev. 03/16
QTY
1
1
1
1
1
2
2
1
2
2
4
1
2
2
2
2
8
7
10
1
1
1
1
1
1
1
1
1
4
4
4
4
4
4
8
8
4
4
1
1
1
2
1
1
1
3.2 ft.
1
1
1
5
1

Advertisement

loading

  Also See for Kärcher HD 3.0/27 G